SCS 750 REPLACEMENT PARTS

| TEM DESCRI PTI ON

1 Face Pl ate Sub-Assenbly

2 Fuse, 10 Anp

3 Di spl ay Board Assenbly

4 Fuse Hol der

5 Washer, Flat

6 1/4" Hex x #6-32 UNC Spacer

7 P.C. Assenbly, Processor

8 1/4" Hex x #6-32 UNC Spacer

9 #6-32 UNC Pan Head Screw

10 Connector Plate Assenbly

11 #6-32 UNC- 2A Pan Head Screw

12 Consol e Cable (3 ft.)

13 Boom Cable (21 ft.)

14 Product Cable (21 ft.)

15 Consol e Only (Not Shown)

16 SCS 750 Program Update (Not Shown)

17 Cabl e Junper, Vacuum (Not Shown)

18 Cabl e Junper, Flow (Not Shown)

19 Product Extension Cable (12 ft.)
Product Extension Cable (24 ft.)(Not Shown)

20 Boom Ext ension Cable (12 ft.)
Boom Ext ensi on Cable (24 ft.)(Not Shown)

21 Housi ng, Back Pl ate

22 #6-32 UNC-2A Fl at Head Screw

23 #4-40 UNC-2A Fl at Head Screw

24 Mount i ng Knob

25 Mounting Bracket

26 5 Boom Control Box (Optional)

10 Boom Contr ol

Box (Optional)

HOOM VALVE
CONNECTORS

PRODUCT 1

PRODUCT 2

PRODUCT 3

PRODUCT 4

PRODUCT 5

NOT USED

SPEED SENSDR CABLE

PRINTER

RAVEN PART #
063-0159-920
510-1003- 002
063-0159- 916
510-2001-018
313-2301- 007
104-1000- 249
064-0159- 655
104-1000- 250
311-0004- 005
063-0159- 915
321-0000- 085
115-0159-561
115-0159- 563
115-0159-562
063-0159-903
117-0159- 525
115-0159-600
115-0159-601
115-0159-612
115-0159-613
115-0159-614
115-0159-615
106-0159-470
311-0013- 316
311-0013- 043
106- 0159- 438
107-0159- 954
063-0159- 907
063-0159- 908

054-0159-084
8/98 REV.C
SHEET 10F 1



